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Table 1. Sample description
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Fig. 1. Scattering profiles of silica filled rubber in different silica loading
(a) Initial, (b) after 200% strain
10%: Silica 10%, 15%: silical5%, 20%: silica 20%, 25%: Silica 25%
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Fig. 2. Scattering profiles for different types of polymers
(a) Initial, (b) after 200% strain
Unmodified: No functionalized SBR, Mono-f: Mono-functionalized SBR, Di-f: Di-functionalized SBR
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Fig. 3. Scattering profiles for different silane coupling agent
(a) Initial, (b) after 200% strain
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Fig. 4. Time dependence of average scattering intensity at g=0.005-0.006 nm™! in silica filled SBR
(a) Different silica loading, (b) different types of polymer, (c) different types of silane
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Fig. 5. Time dependence of average scattering intensity at g=0.005-0.006 nm™! in silica filled SBR
(a) Different silica loading, (b) different types of polymer, (c) different types of silane
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Sample No. 1 2 3 4 5 6 7 8
Sample descriptions Silica | Silica Silica Silica | Monof Di- VPSi3 No
10% 15% 20% 2504 SBR fSBR 63 Silane
R (nm) 34.0 35.6 36.8 375 36.0 35.9 35.0 41.0
G’ at 0.28%-G’ at 30% (kPa) 8.0 160 569 1978 276 247 338 1170

Table.2 AG’ for silica filled SBR (Payne effect)
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